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POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

1 3 421786 TOPM@TRIK 8.8 FZB M6 CAP NUT M6

2 1 436410 MOTORCOVER ENGINE COVER (BLACK
COLOR)

3 1 436411 REKYL START KOMPLET RECOIL START ASSY

4 1 436412 BLASERHUS BLOWER HOUSING

5 1 436413 M@TRIK NUT

6 1 436414 STARTDREV START-UP HUB

7 3 436415 B@S BUSH

8 1 436416 BLASEHJUL FAN

9 1 436417 PINBOLT 1 BOLT I

10 1 436418 PINBOLT 2 BOLT Il

11 1 436419 PINBOLT 3 BOLT Iil

12 2 434618 SKIVE WASHER 26

13 1 436420 SVINGHJUL FLYWHEEL

14 7 419252 SATBOLT M6X10 SET BOLT M6X10

15 1 436421 COVER PLADE RESPIRATOR COVER PLATE

16 1 419352 PAKNING GASKET

17 1 436422 M@TRIK NUT

18 1 436423 FJEDERSKIVE SPRING WASHER

19 1 436424 PAKNING VALVE ELEMENT

20 1 436425 PLADE PLATE

21 1 436426 KRUMTAPHUS KPL CRANKCASE ASSY

22 1 436427 BREMSE BRAKE ASSY

23 2 419357 SATBOLT M6X25 SET BOLT M6X25

24 1 436428 TANDSPOLE IGNITION

25 1 436429 CYLINDER PAKNING GASKET OF CYLINDER HEAD

26 2 419360 STIFT PIN

27 1 421927 TANDRGR USE

28 1 419361 INDSUGNINGSVENTIL INTAKE VALVE

29 1 419362 UDST@DNINGSVENTIL EXHAUST VALVE

30 1 436430 TOPSTYKKE KPL. CYLINDER HEAD ASSY

31 4 436431 PINBOLT M6*78 TWO STUD BOLT M6*78

32 1 436432 UDST@DSNINGSPAKNING GASKET OF MUFFLER

33 1 436433 UDST@DNING KPL MUFFLER ASSY

34 1 436434 UDST@DSNINGS COVER KPL | MUFFLER COVER ASSY

35 2 419295 M@TRIK M6 NUT M6

36 3 419376 BOLT BOLT

37 1 90102748 SATBOLT 8.8 M8X40 SET BOLT M8X40

38 1 436435 CYLINDER PAKNING GASKET OF CYLINDER HEAD
COVER

39 1 436436 TOPDAKSEL CYLINDER HEAD OUTER
COVER

40 5 419350 STALBOLT M6X12 STEEL BOLT M6X12

41 2 419375 M@TRIK NUT

42 2 419374 JUSTERINGSM@TRIK ADJUSTMENT NUT

43 2 436437 VIPPEARM ROCKER OF VALVE

44 2 419372 SADE SEAT

45 2 436438 VENTIL FJEDER SPRING OF VALVE

46 2 419369 PINBOLT PIN BOLT

47 1 436439 STYREPLADE HANDSPIKE ASSY




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

48 2 436440 STODSTANG GUIDE BOARD OF
HANDSPIKE

49 1 436441 PAKNING PAPER GASKET OF INLET
PIPE

50 1 436442 ISOLATOR AIR INLET PIPE

51 1 436443 KARBURATOR PAKNING PAPER GASKET OF
CARBURETOR

52 450150 PRIMER TG GEVIND | FRONT

53 436444 KARBURATOR ASSY CARBURETOR ASSY

54 436445 KARBURATOR PAKNING PAPER GASKET OF AIR
FILTER

55 1 436446 PAKDASE 6X11X4 6X11X4 OIL SEAL 6*11*4

56 1 436447 LEJE BALL BEARING

57 1 436448 KRUMTAP KPL. CRANKSHAFT ASSY

58 1 436449 PLEJLSTANG CONNECTING ROD ASSY

59 2 436450 LASERING CIRCLIP OF PISTON PIN

60 1 436451 STEMPEL PISTON ASSY

61 1 436452 KRYDSPIN PISTON PIN

62 1 436453 STEMPELRINGSAT BUSHING RING

63 2 436454 SKRAPERING SCRAPER RING

64 1 436455 STEMPELRING 2 PISTON RING I

65 1 436456 STEMPELRING 1 PISTON RING |

66 1 436457 OLIEPIND LUBRICATING GAUGE

67 1 421784 O-RING O-RING

68 1 436458 ROR LUBRICATING PIPE

69 1 436459 O-RING 21X2.3 ""O"™ RING ?21*?2.3"

70 1 419395 TANKDAKSEL TANK CAP

71 1 419396 PAKNING GASKET

72 1 419397 HOLDER FOR TANKLAG HOLDER

73 2 419398 BOLT M6X22 BOLT M6X22

74 4 419399 PAKNING GASKET

75 1 436460 BENZINTANK FUEL TANK

76 1 436461 BESLAG FOR BENZINTANK RIGHT BRACKET OF FUEL
TANK

77 1 419403 FILTER FILTER

78 1 419404 KLEMME CLAMP

79 1 436462 BENZINSLANGE OIL PIPE

80 1 419406 HOLDER HOLDER

81 1 419407 KLEMME CLAMP

82 1 436463 BESLAG FOR BENZINTANK LEFT BRACKET OF FUEL
TANK

83 1 436464 REGULATOR SPINDLE SPEED REGULATOR ROCKER
SPINDLE

84 6 419338 SKIVE 6X15X0,5 WASHER 6X15X0,5

85 1 419410 PAKDASE 6X11X4 OIL SEAL 6X11X4

86 1 419411 STIFT PIN

87 1 424201 REGULATOR REGULATOR

88 1 436465 STANG HANDSPIKE OF VALVE

89 1 419415 REGULATORFJEDER SPRING

90 1 436466 REGULATOR FJEDER SPEED REGULATOR VICE
SPRING

91 1 436467 REGULATOR ARM SPEED REGULATOR ROCKER
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92 1 419416 BOLT M6X23 BOLT M6X23

93 3 419391 M@TRIK M6 NUT M6

94 1 436468 LUFTFILTERHUS AIR FILTER PEDESTAL

95 1 436469 ANDER@R EXHUAST PIPE  ?28*?12*140

96 1 436470 SKUMFILTER FOAM FILTER ELEMENT

97 1 436471 LUFTFILTER FILTER ELEMENT

98 1 436472 LUFTFILTER DAEKSEL AIR FILTER UPPER COVER

99 1 436473 PAKNING KRUMPTAPHUS GASKET OF CRANKCASE

100 2 419437 STYREB@S GUIDE GLAND

101 1 419439 FLANGEBOLT 10.5X15X2 COLLAR BOLT 10.5X15X2

102 1 419440 PAKNING 10.5X15X2 GASKET 10.5X15X2

103 1 436474 KRUMPTAPHUS COVER CRANKCASE COVER

104 1 419419 PAKDASE OIL SEAL

105 1 419320 BOLT M6X40 BOLT M6X40

106 6 436475 BOLT M6X33 BOLT M6*33

107 2 419443 ST@DSTANGFOD SUPPORT

108 1 436476 KNASTAKSEL CAMSHAFT ASSY

109 1 419446 GLIDEB@S SLIDING GLAND

110 1 436477 GEAR GEAR SHAFT ASSY

111 1 436478 PLADE GEAR SHAFT HOLD-DOWN
PLATE

112 1 436479 LASERING CIRCLIP OF GEAR SHAFT
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